SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band

26 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 65 MAY 2020 20:18:08

Date: 6 MAY 2020 20:119:13
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -58.69 dBm -45.69 dB 30.000 MHz 815.000 MHz 100.000 kHz 371.10820 MHz -58.69 dBém -45.,69 dB
860,000 MHz 1.000 GHz 100.000 kHz 965.94406 MHz =-57.74 dBm -44,74 dB 860,000 MHz 1,000 GHz 100.000 kHz 937.27273 MHz -57.83 dBm -44,83 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86076 GHz -47.78 dBm -34.78 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -47.06 dBm -34.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -42.71 dBm -29.71 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42,67 dBm -29.67 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89278 GHz -44,59 dBm -31.59 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89128 GHz -44.57 dBém -31.57 d&
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Spectrum
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30.000 MHz 815.000 MHz 100.000 kHz 262.44003 MHz -58.99 dBm -45.99 dB
860,000 MHz 1.000 GHz 100.000 kHz 993.63636 MHz -57.56 dBm -44,56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -47.05 dBm -34.05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99875 GHz -42.84 dBm -29.84 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20277 GHz -44,69 dBm -31.69 dB
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SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG011718-01B

LTE Band

26 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 6 MAY 2020 21:0534

Date: 6 MAY 2020 21:06:38

Spectrum u%;" Spectrum ué]
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -58.64 dBm -45.64 dB 30.000 MHz 815.000 MHz 100.000 kHz 371.50050 MHz -58.80 dBm -45,80 dB
860,000 MHz 1.000 GHz 100.000 kHz 968.18182 MHz -57.84 dBm -44,84 dB 860,000 MHz 1,000 GHz 100.000 kHz 990. 13986 MHz -57.76 dBm -44,76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -47.58 dBm -34.58 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -47.00 dBm -34.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86127 GHz -42.63 dBm -29.63 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85827 GHz -42,87 dBm -29.87 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89878 GHz -44.81 dBm -31.81 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89128 GHz -44,73 dBm -31.73 d&
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Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Date: 8.MAY.2020 21.09.08
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 389.93878 MHz -59.09 dBm -46.09 dB
860,000 MHz 1.000 GHz 100.000 kHz 977.13287 MHz -57.82 dBm -44,82 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -47.24 dBm -34.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -42.55 dBm -29.55 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89928 GHz -44.84 dBm -31.84 dB
( ) J ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 26 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 6 MAY 2020 21:23:31

Date: 6 MAY 2020 21:24:36

Spectrum u%;" Spectrum ué]
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -58.87 dBm -45.87 dB 30.000 MHz 815.000 MHz 100.000 kHz 396.21564 MHz -59.18 dBm -46,18 dB
860,000 MHz 1.000 GHz 100.000 kHz 997.69231 MHz -57.56 dBm -44,56 dB 860,000 MHz 1,000 GHz 100.000 kHz 946.36364 MHz -57.88 dBm -44,88 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -46.80 dBm -33.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -47.29 dBm -34.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83977 GHz -42.81 dBm -29.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97475 GHz -42,82 dBm -29.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88578 GHz -44,78 dBm -31.78 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89628 GHz -44.70 dBm -31.70 d&
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Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 258.12469 MHz -58.94 dBm -45.94 dB
860,000 MHz 1.000 GHz 100.000 kHz 967.62238 MHz =-57.22 dBm -44,22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -47.28 dBm -34.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -42.79 dBm -29.79 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89228 GHz -44,71 dBm -31.71 dB
( ) J ]
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 26 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 6 MAY 2020 21:28:2

7 Date: 6 MAY 2020 21:30:32

Spectrum u%;" Spectrum ué]
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -58.78 dBm -45.76 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.66542 MHz -58.98 dBm -45,98 dB
860,000 MHz 1.000 GHz 100.000 kHz 977.83217 MHz -57.85 dBm -44,85 dB 860,000 MHz 1,000 GHz 100.000 kHz 861.04895 MHz -57.90 dBm -44,90 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -47.51 dBm -34.51 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66008 GHz -47.37 dBm -34.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98025 GHz -42.94 dBm -29.94 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.77428 GHz -42,79 dBm -29.79 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.20077 GHz -44.67 dBm -31.67 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89728 GHz -44.77 deém -31.77 d&
{ 1 J L] ( )|

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.30 dB Mode Auto Sweep

Date: 8.MAY.2020 21:32.58
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Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 741.44303 MHz -59.04 dBm -46.04 dB
860,000 MHz 1.000 GHz 100.000 kHz 984.54545 MHz -57.87 dBm -44,87 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -46.92 dBm -33.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97375 GHz -42.88 dBm -29.88 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89778 GHz -44,75 dBm -31.75 dB
( it 2
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG011718-01B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0032
40 Normal Voltage 0.0032
30 Normal Voltage 0.0139
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0099
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0082 PASS
-20 Normal Voltage 0.0055
-30 Normal Voltage 0.0042
20 Maximum Voltage 0.0128
20 Normal Voltage 0.0000
20 Battery End Point 0.0141

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.49 V. ; Maximum Voltage =4.45 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38

Peak-to-Average Ratio

Mode LTE Band 38 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.54 5.04 5.30 5.94
Middle CH 3.59 5.01 5.59 5.94 PASS
Highest CH 3.62 5.01 5.74 5.94
Mode LTE Band 38/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.14 6.46 - -
Middle CH 6.49 6.49 - - PASS
Highest CH 6.32 6.52 - -
TEL : 886-3-327-3456 Page Number : A38-10f 41

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38/ 20MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 38/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

26dB Bandwidth

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - 493 | 488 | 969 | 9.65 | 14.33 | 14.39 | 18.98 | 18.82
Middle CH - - 484 | 487 | 963 | 9.77 | 1454 | 14.36 | 18.70 | 18.82
Highest CH - - 485 | 490 | 973 | 9.81 | 14.45 | 14.81 | 18.62 | 18.82

Mode LTE Band 38 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - 4.88 - 9.69 - | 14.36 18.66
Middle CH - - 4.88 - 9.79 - | 1415 18.78
Highest CH - - 4.90 - 9.75 - | 1427 18.70

TEL : 886-3-327-3456 Page Number 1 A38-5 of 41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

2 pectrum 52
Ref Level 30.00 Gbm  Offset 12,70 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 12,70 db @ RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.25 dBm| ™M1[1] 15.17 aBmj
" 2. 1900 GHZ 2.57272000 GHz,
1
= ~ 26.00 dB| @ ! ndB 26.00 dB|
g i e A A N A W W 4.925000000 MHz| 104 P SROVAAY Vol CACYLL NP 4.875000000 MHz|
T Q factor ‘l 522.5 ’[ Q factor g 527.7]
od E od
+ " ]
-10 df -10 d B
/ \ /
N
20 d 20 df }
/ s N S N J
PoHdRm v - 0, A
40 df 40 de
50 d 50 d
&nd 60 d
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,573439 GHz 16.25 dBm ndB_down 4.925 MHz ML 2.57272 GHz 15.17 dBm ndB_down 4,875 MRz
TL 1 2,570032 GHz -9.65 dBm ndd 26.00 dB TL L 2.570062 GHz -10.99 dém n 26.00 dB
T2 1 2,574958 GHz -9.55 dBm Q factor 522.5 T2 1 2.574938 GHz -10.55 dam Q factor 527.7

3 Jj J

L I ]

Date: 21.MAY 2020 07-41:31 Date: 21.MAY 2020 07.41.43

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.20 dBm| ™M1[1]
2.59589900 GHz 2.59436100 GHz
20 1 20
mie = 26.00 dB| 3 ndB 26.00 dB|
o P N LW A ToVA Tl - oA WA 4.835000000 MHz| 0d s TANVAYAYIR. Py BN e, 4.865000000 MHz|
] Qfactor \ 536.9) ! Q factor | 533.3)
od J | od / |
T b ¢ b
-10 — ¥ 10 d J ﬁ
{ ) / \
204 ; 20d
A
o 4 LS 1. N N [ P
oS AN LY. o p SN P Wy
40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,595899 GHz 16.20 dBm nd@ down 4.835 MHz M1 2.594361 GHz 15.32 dBm nd@ down 4.B6S MHZ
T 1 2,592562 GHz -9.79 dBm nd8 26.00 dB TL L 2.592542 GHz -10.60 dBm nd8 26,00 d8
T2 1 2,597418 GHz -9.41 dBm Q factor 536.9 T2 1 2.597408 GHz -10.79 dém Q factor 533.3

L U J L JU J

Date: 21.MAY 2020 07:42.18 Date: 21.MAY 2020 074230

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.15 dBm| mili] 14.65 dBm|
" 2.61810900 GHz, 2.61926800 GHZ,
e P Y_nds B 26.00 dB| & 26.00 dB)|
. e e N W s \,\ 4.845000000 MHZ| o preln A 4.895000000 MHZ]
} Q factor \ 540.4) ) 1 535.1
od : b 4
/ k
-od * T
3 \
|
oo j | \
A A o |y N
AR AT e o ML (T N N i
40 df 40 d
50 df 50 di
60 d -60 db
CF 2.6175 GHz 1001 pts Span 10.0 MHZ CF 2.6175 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 2618109 GHz 16.15 dBm ndB down 4.645 MHz ML 2.619268 GHz 14.85 dBm ndB down 4,595 MHz
TL 1 2615092 GHz -10.15 dém ndé 26.00 dB TL 1 2.615032 GHz -10.96 dém ndé 26.00 d8
T2 1 2,619933 GHz -9.45 dBm Q factor 540.4 T2 1 2.619928 GHz -11.03 dém Q factor 535.1
L I ) - L I ) L
Date: 21.MAY. 2020 07:43.08 Date: 21 MAY.2020 07.42.18

TEL : 886-3-327-3456 Page Number 1 A38-6 of 41
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 38

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

2 pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.6a dBm) ™M1[1] 16.06 dBm)
2.5758590 GHz 2.5728420 GHZ]
= 26.00 dB @ e - g 26.00 dB
s P N Ul e VS VaN Bp——
Q factor 265.8] { Q factor 266.6
o4 7 0d
_10 d -10 d
l\
20 d { | 20 .
- ¥ - (N R .
™ - R Rl EoY AN AT RN L aWat
e e ]
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.575859 GHz 17.63 dam nd8 down 9.50 MHz ML 2.572842 GHz 16.86 dam nd8 down 9.65 WHZ
T 1 2,570185 GHz -8.63 dBm nd8 26.00 dB TL L 2,570185 GHz -8.26 dBm n 26,00 d8
T2 1 2,579875 GHz -8.57 dBm Q factor 265.8 T2 1 2.579835 GHz -10.04 d8m Q factor 266.6

L I ]

Date: 21.MAY 2020 O7-58:08

L U ]

Date: 21.MAY 2020 075828

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.72 dbm)| MI[1] 16.76 dBm
M 2.5982570 GHz M1 2.5966560 GHZ]
20 20
x
PO S IS S Pt 26.00 dB N _ P MdB 26.00 dB
04 i WA Vi i et 9.630000000 MHZ, 104 T R e ¥ TR WLV ey 9.770000000 MHZ|
] Q factor 1 269.9 7 Q factor ‘\ 265.8
d | L
! & E ("
10 d Y 1 5
i |
204 . \
o A e AT o
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.598257 GHz 17.72 dem nd8 down 9.63 MHz ML 2505658 GHz 16.76 dam nd8 down 9.77 Wz
T 1 2,590185 GHz -8.70 dBm nd8 26.00 dB TL L 2500125 GHz -9.12 dBm nd8 26,00 d8
T2 1 2,599815 GHz -7.82 dBm Q factor 269.8 T2 1 2.599895 GHz -9.18 dBm Q factor 265.8

L I ]

Date: 21.MAY 2020 07-59.36

L U ]

Date: 21.MAY 2020 07.56.56

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.56 dBm| mili] 16.12 dBm|
M1 2.6134820 GHZ| 2.6168580 GHz
20 20 1
P (PR [ SR PO 26.00 dB - N i B 26.00 dB
04 4 W T T 9.730000000 MHz 104 \ adaa ahhe T A, 9.810000000 MHz
Q factor 268.6) J Q factor \ 266.7
o _F 0 d 1 2y
+ o v
BUE! ] -10d ¥ T
/ / \
/ / |
~ . - 7 T
e | P A A B o A% AAR W
-40d -40 d
50 df -50 di
60 d -60 db
CF 2,615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2613482 GHz 17.56 dém ndB down 9.73 MHz ML 2.616858 GHz 16.12 dBm ndB down 9,51 MHz
TL 1 2.610205 GHz -8.46 dBém ndé 26.00 dB TL 1 2.610165 GHz -9.90 dém ndé 26.00 d8
T2 1 2619935 GHz -8.20 dBm Q factor 266.6 T2 1 2.619975 GHz -9.75 dBm Q factor 266.7

L 1 ) ]

Date: 21.MAY 2020 08:00.53

L I ]

DCate: 21.MAY.2020 08.01.11

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

2 pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.15 dbm)| MI[1] 1541 dBm
2.5743830 GHZ| 2.5728850 GHz
= - !  nd 26.00 dB @ ndB 26.00 dB
04 J e W erema e By A VAN 14.326000000 MHz| 104 v . o B A 14.386000000 MHz
i Q factor \ 179.7 / Q factor I 178.9
0 d E 0 d 1 L
I i
10 df - 10 d # £
\ /
204 L 20
30 ! Ad y
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2.5775 GHz 1001 pts Span 90.0 MHz CF 2.5775 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.574383 GHz 16.15 dam nd8 down 14.326 NMHz ML 2.572885 GHz 15.41 dBm ndB_down 14,386 MHZ
TL 1 2,570427 GHz -8.72 dBm nd8 26.00 dB TL L 2,570337 GHz -10.48 dBm n 26.00 dB
T2 1 2,584753 GHz -10.06 d8m Q factor 179.7 T2 1 2.584723 GHz -10.94 dBm Q factor 178.9
L U J wa L JU J
Date: 21 MAY 2020 07:43.56 Date: 21 MAY 2020 07.44.08

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum pectrum 52
Ref Level 30.00 Gbm  Offset 12,70 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.10 dBm) ™M1[1] 14.55 dBm)
2.5957190 GHZ| 2.5904150 GHz
= ndB 26.00 dB)| @ “‘ ndB 26.00 dB|
w0 e atdh B 14.535000000 MHz| 104 AT L A B ey 14.356000000 MHz
T q factor | 178.6) H‘ q factor | 180.4)
| |
od B ! od
1 |
-10 df ,‘ -10 de \,I -
/ / \
/ ¥ N §
e Y I _El;-- WA, _-wvll ha VAT P vy
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,595719 GHz 16.10 dBm ndB_down 14.535 NMHz ML 2.590415 GHz 14.55 dBm ndB_down 14,356 MHZ
TL 1 2,567747 GHz -10.37 dbm ndd 26.00 dB TL L 2.587777 GHz -11.74 dam ndd 26.00 dB
T2 1 2,602283 GHz -10.06 d8m Q factor 17B.6 T2 1 2.602133 GHz -11.33 dém Q factor 180.4
L U J wa L JU J
Date’ 21 MAY 2020 07:44:43 Date: 21 MAY 2020 07.44.54

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 15.22 dBm) MiL1] 15.60 dBm)
2.6169960 GHz 2.6170550 GHz]
“ 1"
20 ndg !: 26.00 dB| 2 ndg Y 26.00 dB|
04 A A AT L A W 14.446000000 MHz| 04 Al fonmrdimy o L e ol 14.805000000 MHz
7 Q factor \I 181.2 7 Q factor 176.8
/
od 0 4
! |
-10 di ¥ -10 df \l\
20 df — ‘f l\ 20 df |
e Y b f o N P | A .
a0 A o . . A 50 \ 3 e, i
40 d -40d
-50 df -50 di
60 df -60 de
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts an 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.616395 GHz 15.22 dBm nd@ down 14,448 MHz ML 2,617055 GHz 15.60 dBm nd@ down 14,805 MHz
T fy 2.605427 GHz -11.82 dam nds 26.00 d8 TL L 2.605127 GHz -10.73 dam nds 26,00 da
T2 1 2.619873 GHz -10.97 dBm q factor 181.2 T2 1 2.619933 GHz -10.56 dBm q factor 176.9
L I ) - L I ) L
Date: 21.MAY.2020 07:45:30 Date: 21 MAY.2020 07.45.42

TEL : 886-3-327-3456 Page Number 1 A38-8 of 41
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

2 pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.26 dBm) ™M1[1] 13.71 dBm)
2.5771630 GHz 2.5790410 GHZ|
20 20
nd 26.00 dB nd 26.00 dB
- Ao Al L,_/\, ~ ,.koB%M__\ P 1610000 W% 12 0d W SPREY LN . 'Bf‘(lmw‘\h,.-ﬁ« 10 GZ10000RRI A% iz
Q factor/ ! 135.8 f Q factor/ \l 137.0
o4 0 di |
: S r |
)i \ i T
f \ /
204 l\'\, 20d 7
Al A, A i Pty e ”
Ao A A | ] e e eyl
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.577163 GHz 15.26 dam nd8 down 18.981 MHz ML 2,579041 GHz 13.71 dam nd8 down 18,821 MHz
T 1 2,57037 GHz -10.92 dbm nd8 26.00 dB TL L 2,57048 GHz -11.91 dam n 26,00 d8
T2 1 2,589351 GHz -10.98 dém Q factor 135.8 T2 1 2.589311 GHz -13.14 dBm Q factor 137.0
L U J wa L JU J

Date: 21.MAY 2020 07-46:20

Date: 21.MAY 2020 07.4832

Mi

ddle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.64 dBm) ™M1[1] 13.49 dBm)
2.5941610 GHz 2.5928820 GHZ]
20 20
e ndB 26.00 dB 7 nd 26.00 dB
- A A . L - . "
w0 ESUPES Moo Mg ANV S 16 10000 M2 0d Al ol oo BP0 g 10 GZ1000RNI A% iz
{l Q factor 138.7] 7 Q factor \ 137.8
v 1 o f |
b 2 ! !
-tod 10 iz
] | |
/ \ \
20d J, ‘.\ 20 d Y
r - \, i Vo W At wn |-
£ AR RO S Af Pl g A el A i - ne
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,594161 GHz 14.64 dBm nd@ down 18.701 MHz M1 2.592882 GHz 13.49 dBm nd@ down 18,821 MHZ
T 1 2,585649 GHz -11.13 dam nd8 26.00 dB TL L 2,585669 GHz -11.40 dbm nd8 26,00 d8
T2 1 2.604351 GHz -11.24 dBm Q factor 138.7 T2 1 2.60451 GHz -12.62 dém Q factor 137.8

L I ]

Date: 21.MAY 2020 07-47-07

L U ]

Date: 21.MAY 2020 07.47.18

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.79 dBm| mili] 13.95 dBm|
5200 GHz, 2.6111190 GHz
e vl ndB 26.00 dB & ndB 26.00 dB
04 L A V) 18.621000000 MHz 104 S SN PRI A 18.821000000 MHz
J‘ Q factor \ 140.1 ; v Q factor 138.7)
od 3 od
A
-0 d F‘ -10 di !
20 d - - 20 di
A » \f \ LT I S
P LWLV A Pl V Nra ey e Al .
- L AR T T - T
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.60952 GHz 14.79 dBm ndB down 18.621 MHz ML 2.611119 GHz 13.95 dém ndB down 18,621 MHz
T1 1 2600689 GHz -11.65 dam nds 26.00 d8 T1 1 2.600609 GHz -11.63 dam nds 26.00 da
T2 1 2619311 GHz -10.98 dém Q factor 140.1 T2 1 2.619431 GHz -12.15 dém Q factor 138.7
L I ) - L I ) L

Date: 21.MAY 2020 07:47:55

Cate: 21.MAY.2020 07.48.07

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

2 pectrum 52
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.15 dBm| ™Il 15.70 dBm|
2. 1900 GHZ 2.5770180 GHz
[
= T ndB 26.00 dB @ 1 26.00 dB
104 ey Ay ﬂﬁ By 'nt""\“-«w/-\h 4.875000000 MHz 104 B \,_\ 9.690000000 MHZ|
7 Q factor | 527.8] 7 Q factor \ 265.9)
od ] - 0 d s '
! N
14 2
-10 df + Lt 04 i 'L
|
\ | \
20 d " 20 di 1 ™
/ el I P ~ g
_— o] S Vit e YA o N\ v
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20.0 MHz
Marker Marker
ype | Ref | Trc -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | T X-vall ¥-val Functi Function Result
M1 1 2573039 GHz 14.15 dBm nd@ down 4.875 MHz M1 2.577018 GHz 15.70 dBm ndB down 9.69 MHZ
TL 1 2,570082 GHz -11.58 dém ndd 26.00 dB TL L 2.570185 GHz -10.81 dém n 26.00 dB
T2 1 2,574958 GHz -11.55 dam qQ factor 527.8 T2 1 2.579875 GHz -11.04 dam qQ factor 265.9
L U J wa L JU J L]

Date: 21.MAY 2020 07:48:33

Date: 21.MAY 2020 0758 55

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.87 dbm)| MI[1] 16.30 dBm
2.59621900 GHz ) 2.5966760 GHZ]
1
= nd 26.00 dB @ , ndB 26.00 dB
g A A AR Fasw.t) 4.875000000 MHZ, 04 DR UAS PVt Al el 9.790000000 MHZ|
T Q factor 532.5) Q factor \ 265.2)
04 i 04 L
7 L
T It f
-10 df ¥ ¥ -10 d
[ b 20l /
T 20 }
poned RN A TAv ey OO RSV TP DALV
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 2.596219 GHz 14.87 dam nd8 down 4.875 MHz ML 2.506678 GHz 16.30 dsm nd8 down 9,79 WHz
T 1 2,592562 GHz -10.96 dBm nd8 26.00 dB TL L 2500125 GHz nd8 26,00 d8
T2 1 2,597458 GHz -10.97 dém Q factor 532.5 T2 1 2.569915 GHz 9 Q factor 265.2
L it ] - L ) ] L]

Date: 21.MAY 2020 O7-48:56

Date: 21.MAY 2020 08:00.15

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 12,70 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 14.38 dBm) ™M1[1] 15.75 dBm)
2.61638100 GHz 2.6157390 GHz
= e 26.00 dB @ ¥ nds 26.00 dB
104 ey SV 4.895000000 MHZ| 104 o™ T e | T B e 9.750000000 MHZ|
f 534.5] i Q factor 268.3
od 0 d
1
10 df + -10 o
[ [
20 d 20 d
T e A ) e - [ S
- i -30
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.616381 GHz 14.38 dBm ndB_down 4.895 MHz ML 2.615739 GHz 15.75 dem ndB_down 9,75 MHZ
TL 1 2,615052 GHz -11.45 dbm nd8 26.00 dB TL L 2.610125 GHz -10.34 dBm 26.00 dB
T2 1 2.619948 GHz -11.88 d8m Q factor 534.5 T2 1 2.619875 GHz -10.07 d8m 268.3
L U J wa L JU J L]

Date: 21.MAY 2020 07:49:20

Date: 21.MAY 2020 08:01.30

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A38-10 of 41




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

2 pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
37 dBm)| ™M1[1]
2.5801070 GHz K
= 26.00 dB @ 1 nd 26.00 dB
" R 5 X
» A Y NPT Dy AN S 14.356000000 MHz . " T il Bu 18.661000000 MHz
w ] Qfactol” " \ 179.7 B i ¥ STl 138.0
s va ! |
] Ii 1[
-1 d - -od } ;
! \ ¥ ‘]
20 d ] "f/ 20 df i
s M N e I
P i VAW s, han iy AV A st e AL v Ll p A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.580107 GHz 14,37 dam nd8 down 14.356 MHz ML 2.575405 GHz 13.23 dam nd8 down 18,661 MHz
T 1 2,570277 GHz -11.69 dam nd8 26.00 dB TL L 2,570649 GHz -13.91 dam n 26.00 d8
T2 1 2,584633 GHz -12.10 dém Q factor 179.7 T2 1 2.589311 GHz -13.68 dém Q factor 138.0

L I ]

Date: 21.MAY 2020 07:49.45

L U ]

Date: 21.MAY 2020 075058

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 13.46 dBm)| MI[1] 79 dBm)|
2.5960190 GHz :
20 20 M
nd 26.00 dB nd 1 26.00 dB
b e | BV o 14.146000000 MHz 04 A n . a:r”"’" s 18.761000000 MHz
§ factor \ 183.5) T Y T aCtor v | 138.6)
\ o / |
10 d i 'l‘.-
1 , |
20d
\ ~ - k!
e i ] L e jL\f””"“‘wr“ﬁf\f e Pty
=30 o
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.596019 GHz 13.46 dam nd8 down 14,145 MHz ML 2.503392 GHz 13.79 dam nd8 down 18,781 MHz
T 1 2,587927 GHz -14.12 dbm nd8 26.00 dB TL L 2,585529 GHz -11,93 dam nd8 26,00 d8
T2 1 2,602073 GHz -13.02 dém Q factor 1B3.5 T2 1 2.604311 GHz -12.58 dém Q factor 138.6
L U J wa L JU J

Date: 21.MAY 2020 07-50:08

Date: 21.MAY 2020 07.51:21

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 14.05 dBm) MiL1] 13.10 dBm)
2.6138790 GHz 2.6072430 GHZ]
e ndB 26.00 dB & ndB 26.00 dB
L Lo ol By S 14.266000000 MHz P rdan B 18.701000000 MHz
10 d - e 104 » . 8
7 Q factor \ 183.2] Pk = raelon™ 139.4)
o il 0 d ‘J
-0 d 1 -10 di
/ \
20d ~ T 20 d
L A A |
RV I TRV, P (N P Pl [
Y . et -30 i ey ™
v
40 d -40d
50 d -50 d
-60 df 60 d
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.613879 GHz 14.05 dBm nd@ down 14,268 MHz ML 2,607243 GHz 13.10 dBm nd@ down 18,701 MHz
T1 1 2 605367 GHz -11.58 dém nds 26.00 d8 T1 1 2.600689 GHz -14.20 dBm nds 26.00 da
T2 1 2.619633 GHz -12.26 dBm q factor 193.2 T2 1 2.619391 GHz -13.83 dBm q factor 135.4
L I ) - L I ) L

Date: 21.MAY 2020 07:50.32

Cate: 21.MAY.2020 07.51.44

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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womanie. FCC RADIO TEST REPORT Report No. : FG011718-01B
Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.46 4.50 9.03 9.03 | 13.40 | 13.40 | 17.78 | 17.78
Middle CH - - - - 4.48 4.48 9.03 8.97 | 1343 | 13.37 | 17.82 | 17.86
Highest CH - - - - 4.49 451 9.03 9.07 | 13.49 | 13.37 | 17.82 | 17.82

Mode LTE Band 38 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - 8.97 - 13.46 17.90 -
Middle CH - - - - 4.47 - 8.99 - 13.49 17.86 -
Highest CH - - - - 4.50 - 9.05 - 13.49 17.78 -

TEL : 886-3-327-3456 Page Number : A38-12 of 41

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

2 pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db = RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.01 dBm) 14.90 dBm)
- i 7280000 GHz - 7125100 GHz,
T Occhw 5544456 MHz F 2 4.495504496 MHz
AT N A PR, VAN TSN AT o N P N, o)
10d 7 104 =
o 4 0 ;
/ /
-10 df -10 d 1
7 v
/ \
204 20d = =
Gy Purn o | e s A, e
0 Do \ A, e
40 df 40 df
50 d S0 d
60 d -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.5725 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,5728 GHz 17.01 dam ML 2.571251 GHz 14,90 dBm
T 1 2,5702622 GHz 9.30 dBm Oce Bw 4,455544456 MHz TL L 2,5702522 GHz 10.34 dBm Oce Bw 4,495504496 MHz
T2 1 2.5747378 GHz 9.80 dam T2 1 2.5747478 GHz 10.89 dam
L U J L JU J
Date’ 21.MAY 2020 07:41:07 Date: 21 MAY 2020 07:41:18

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum 52
Ref Level 30.00 Gbm  Offset 12,70 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 12,70 db @ RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.20 dBm| ™Il 15.61 dBm|
2.59625900 GHz 7000 GHz
= . 4.475524476 MHz @ 4476 MHz
W A .
10d e 10 d kS =) o
i ] ‘
od ‘ od ; }
| / 4
04 - - 10 d
/ \
20 d f - 20 d
/ - .
P | T Y A e,
b e, . et L4 / iy e P
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 2,595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,596259 GHz 16.20 dBm ML 2.59537 GHz 15.61 dBm
TL 1 25927622 GHz 11.04 dBm Occ Bw 4.475524476 MHz TL L 2.5827622 GHz 8.64 dBm Occ Bw 4.475524476 MHz
T2 1 2,5972378 GHz 10.74 dBm T2 1 2.5972378 GHz 9.85 dam
L U J wa L JU J
Date: 21.MAY 2020 O7:41:55 Date: 21 MAY.2020 07.42.07
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 12,70 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 12,70 db @ RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.92 dBm) mili]
20 2.61588200 GHz, - 2.61623100 GHz,
. - Oce B o 4.4B5514486 MHz Yy Oce B 4.505494505 MHz
k i YA A Ve ol i Y
10 d ¥ 10 d 7
od 7 ! od
/ \ [
-od 04 |
!
20 d 20 di
A ~ \ - .
] | e P P,
el Mo e .
-40 -40 df
-50 d -50 di
-60 df -60 o
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.6175 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2615882 GHz 15.32 dBm ML 2.616231 GHz 15.32 dBm
TL 1 2,6152622 GHz 9.63 dam Occ 8w 4.485514486 MHz TL L 2.5152522 GHz 10.10 d8m Occ 8w 4.505494505 MHZ
T2 1 26197478 GHz 11.53 dBm T2 1 2.6197577 GHz 9.42 dbm
L I ) L I ) -
Date: 21.MAY. 2020 074242 Date: 21 MAY.2020 07.42.54

TEL : 886-3-327-3456 Page Number 1 A38-13 of 41
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

2 pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.14 dBm) 17.13 dBm)
0 |.| 2.5776370 GHz - 2.5737810 GHZ]
[T e R o ose e 9.030960031 MHz . . 9.030969031 MHZ
10d 104
/ |
od . 0 di 1
/ Y | 1
10 d -10 di -
'\ i T
\
204 20d /
| S RN PR b
i NP Y e NI Ve ViVatliiees e
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.575 GHz 1001 pts Span 20.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.577637 GHz 18.14 dam ML 2.573781 GHz 17.13 dam
T 1 2,5704645 GHz 11.17 dBm Oce Bw 9.030965031 MHz TL L 2,5705045 GHz 9.22 dBm Oce Bw 9.030969031 MHz
T2 1 2,5794955 GHz 11.97 dam T2 1 2.5795355 GHz 10.46 dam
L U J L JU J
Date: 21.MAY 2020 07:57.56 Date: 21 MAY 2020 07:58 21

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ectrum pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.44 dbm)| MI[1] 16.48 dBm
0 2.5966580 GHZ| - M1 2.5914640 GHz
T | 9.030969031 MHz L _ Occ B £.971028971 MHz
L) e P e A ] s AP,
10d 104d 7
{ 4 f
ad od :
T ]
/ [ |
-10 df -10 d
{ \
204 20d 7 ‘\
o~ L~ i e
oy v P T RPN S TR NN [ SV
aivd — 30
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2,595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,596658 GHz 17.44 dBm ML 2.591464 GHz 16.48 dBm
TL 1 2,5904645 GHz 11.35 dBm Oce Bw 9.030965031 MHz TL L 2.5505245 GHz 9.96 dBm Oce Bw £.971028971 MHz
T2 1 2,5994955 GHz 10.68 dBm T2 1 2.5994955 GHz 10.83 dBm
L U J wa L JU J
Date: 21 MAY 2020 07:59.28 Date: 21 MAY 2020 07.58.50
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.47 dBm| mili] 16.55 dBm|
20 M1 2.6160790 GHZ| - 2.6141210 GHz
T N cc Bw — 2 0.030969031 MHz| Oce By 9.070929071 MHz|
n X B Ta N | DR
10 di T T 10 d
/
/ \ !
LE ? 0 i
{ \L | \
BUE f -10 di 1
] | {
| /
20 d \ o S
Taa e N P Y A W/
) - -30
-40 -40 df
-50 df -50 di
60 df -60 de
CF 2.615 GHz 1001 pts Span 20.0 MHz CF 2.615 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2616079 GHz 17.47 dBm ML 2.614121 GHz 16.55 dBm
TL 1 2,6105045 GHz 11.53 dBm Occ 8w 9.030959031 MHz TL L 2.5104845 GHz 9.97 dém Occ 8w 9.070929071 MHz
T2 1 26195355 GHz 11.43 dBm T2 1 26195554 GHz 10.32 dBm
L I ) L I ) -
Date: 21.MAY. 2020 08:00.47 Date: 21 MAY.2020 05.01.05

TEL : 886-3-327-3456 Page Number 1 A38-14 of 41
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

2 pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.65 dBm) ™M1[1] 16.19 dBm)
0 ! 2.5727050 GHZ| - o 2.5790040 GHz
L X N 13.996605397 MHz - ¥ c By 13.996603397 MHz
A e AT LT O LN e
10d 104 2 o gl \
od 0 di |
I |
-10 df -10 d
204 20d
vt R N, ok Ay
; ey e by s f
40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.5775 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.572705 GHz 17.65 dam ML 2.573004 GHz 16.19 dam
T 1 2,5707867 GHz 10.67 dBm Oce Bw 13.396603397 MHz TL L 2.5707867 GHz 10.40 dBm Oce Bw 13.396603397 MHz
T2 1 2.5841833 GHz 10.26 dam T2 1 2.5841833 GHz 10.42 dam
L U J L JU J
Date’ 21 MAY 2020 07:43.32 Date: 21 MAY 2020 074344

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.10 dBm) ™M1[1] 15.95 dBm)
- . 2.5929920 GHz - 2.5887360 GHZ]
. 13.426579427 MHz i Occ B 13.966633367 MHz
104 VAT e il A 104 J s At o AN AN
! { \
o4 ; 0d ;l
{ | {
10 df t -10 df T
{ 4 \
204 L N 20 d '\
" W
A e ] A f O PRSP A W, T
AN Iy sk Nar AL . ! v
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.592992 GHz 16.10 dam ML 2.588736 GHz 15.95 dam
T 1 25862667 GHz 10.21 dBm Oce Bw 13.426573427 MHz TL L 2.5852867 GHz .69 dBm Oce Bw 13.366633367 MHz
T2 1 2.6017133 GHz 10.30 dam T2 1 2.5016533 GHz 9.34 dom
L U J wa L JU J

Date: 21.MAY 2020 07:44:20 Date: 21.MAY 2020 07.44.32

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.07 dém| mili] dBm
20 M1 2.6180740 GHZ| - 2.6102220 GHz
occBw X 13.486513487 MHz T Oce By 13366633367 MHz
T Tt P Ll s e . e A | e e 12
10 d i - 10 -
od T !l od
BUE! | -10d
/ |
20 d C 20 di
) 1 N P o o R
-40 -40 df
-50 d -50 di
-60 df -60 di
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.6125 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2618074 GHz 17.07 dém ML 2.810222 GHz 14.13 dBm
TL 1 26057567 GHz 11.18 dBm Oce Bw 13.486513487 MHz T1 1 2.6058167 GHzZ 8.30 dBm oce Bw 13.366633367 MHz
T2 1 26192433 GHz 11.22 dBm T2 1 2.6191833 GHz 8.92 dbm
L I ) L I ) -
Date: 21.MAY. 2020 07:45:08 Date: 21 MAY.2020 07.45.18

TEL : 886-3-327-3456 Page Number 1 A38-15 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 38

Lowest Channel / 20MHz / QPSK

Lowest Channel /

20MHz / 16QAM

2 pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.71 dBm) ™M1[1] 15.68 dBm)
- 2.5796000 GHz - 2.5761240 GHZ]
K Occ B 17.782217782 MHz 3 17.782217782 MHz
u LOVTAN . Vi LW SO DLV LU P d Tign e Minr, cndmg \
W 0 7 W
0d oa /
-10 d i -10 de / -
\
! { \
204 20 d 4 T
P Y -. S PSS  Eiiod AT
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.50 GHz 1001 pts Span 40.0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,5796 GHz 14.71 dBm ML 2.576124 GHz 15.68 dam
T 1 2,5710989 GHz 10.00 dBm Oce Bw 17.782217782 MHz TL L 2.5711289 GHz 8.06 dBm Oce Bw 17.782217782 MHz
T2 1 2,5888711 GHz 9.38 dam T2 1 2.5889111 GHz 9.23 dam

L I ]

Date: 21.MAY 2020 07-45:56

L U

Date: 21.MAY 2020 07.48.08

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.89 dBm) .01 dbm)|
- 2.5904450 GHz - 2.5915630 GHz]
o Occ B : 17.822177822 MHz T - 17.862137862 MHz
i P T1 I =
- FAT P N o EN SNBP LP Ahoon E
f ; "
i 1 A
o | 0
10 df - \ 10 db - I\
- 7 T - T 1
/ \
f 20 o | L
/ |, ;D,w\yn ot ettt (BTN P
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,500445 GHz 15.89 dam ML 2.501563 GHz 13.81 dam
T 1 25860039 GHz 10.08 dBm Oce Bw 17.822177822 MHz TL L 2,586049 GHz 9.04 dBm Oce Bw 17.862137862 MHz
T2 1 2.6039111 GHz 10.13 dam T2 1 2.5039111 GHz 10.15 dam

L I ]

Date: 21.MAY 2020 07:46.44

L U

Date: 21.MAY 2020 07.48 55

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.92 dBm| mili]
20 2.6121980 GHZ| - 2.6053650 GHz
Oce B 17.822177822 MHz f‘y Oce B 17.822177822 MHz
- e s Uy RE 2 ol ] 2
04 o e J o _ech o LN s
| 1 f |
od { | 0d
| \ | |
BUE! -10d
/ [ |
] | | \
/ 20 di — T
N ol JEPRETS SRV A}
Sy e L, iy v L o
(Ui (VTP A~
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.61 GHz 1001 pts Span 40.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2612198 GHz 14.92 dBm ML 2.605365 GHz 13.30 dBm
TL 1 2.6010889 GHz 9.13 dém Oce Bw 17.822177822 MHz TL 1 2.6011289 GHz 8.06 dém Oce Bw 17.822177822 MHz
T2 1 26189111 GHz 8.91 dbm T2 1 2.618951 GHz 8.85 dbm

L ) ]

Date: 21.MAY 2020 07:47:30
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

2 pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.20 dBm) ™M1[1] 16.17 dBm)
- 7152100 GHz - H 2.5714440 GHZ]
I Occ B 4.485514486 MHz J! 2 £.971028971 MHZ
T M i An T ol P
g 1 o~ VAN S 104 3 s :
/ { |
04 | 04 / ‘
! Y / 4
-10 df Y -10 d 7 T
/ \ / \
204 - 20d =
-~ Ranls A WO T NNEP AT Bl m A SRV
“Hn'd - - a0d
40 df 40 df
50 d S0 d
60 d -60 di
CF 2.5725 GHz 1001 pts Span 10.0 MHz CF 2.575 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.571571 GHz 14,20 dBm ML 2.571444 GHz 16.17 dam
T 1 2,5702722 GHz 7.71 dBm Oce Bw 4,485514456 MHz TL L 2,5705245 GHz 8.78 dBm Oce Bw £.971028971 MHz
T2 1 2.5747577 GHz 9.42 dom T2 1 2.5794955 GHz 9.68 dam
L U J L JU J
Date: 21.MAY 2020 O7:48:21 Date: 21 MAY 2020 07.58 48

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.15 dBm) 15.07 dBm)
2.59619900 GHz 2.5978570 GHZ]
= 4.465534466 MHz @ : £.991008991 MHZ
A \n i R e A P 2
10d s R 104 .
[ [ \
o4 1 0d +
| \
di [ 10 df T
-10 ' - i 1‘
204 20d f i
= . AT P o WY bl RAYA e
20l -0 -
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596199 GHz 14,15 dam ML 2.507857 GHz 15.87 dam
T 1 2,5927622 GHz 9.50 dBm Oce Bw 4,455534456 MHz TL L 2,5005445 GHz 8.75 dBm Oce Bw £.991008991 MHz
T2 1 2.5972278 GHz 7.77 dam T2 1 2.5995355 GHz 10.13 dam
L U J wa L JU J

Date: 21.MAY 2020 O7-48:45 Date: 21.MAY 2020 08.00.08

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.91 dém| mili] 15.76 dBm|
20 261672100 GHz, - . 2.6161590 GHz
N ';— Oce B 4.495504496 MHz o Oce By 0.050949051 MHz
104 2ol fome o derp ] 1 104 o e A L
| | /
0 ; 0 ;
/ | |
BUE! f -10 di \
/ \
R ) \
™ - e P -
PO NATAE i e N N A AT
-3l \
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.6175 GHz 1001 pts Span 10.0 MHz CF 2.615 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2616721 GHz 13.91 dém ML 2.616150 GHz 15.76 dBm
T1 1 26152522 GHz 9.18 dBm oce Bw 4.495504496 MHz T1 1 2.6104645 GHz 10.09 d8m oce Bw 9.050949051 MHZ
T2 1 26197478 GHz 7.45 dém T2 1 2.6195155 GHz 9.59 dbm
L I ) L I ) -
Date: 21.MAY. 2020 07:49.08 Date: 21 MAY.2020 05.01:24
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

2 pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 31 dBm)| ™M1[1] 12.45 dBm)
- 2.5792080 GHz - 2.5852750 GHz]
- T oce B 13.456549457 MHz Occ@e 17.902007902 MHz
d o g} P S 4t n I2
0 i T 10 } - : = =
s ; o |
di ! l
-10 -10 T T
/
204 20d Lk
o i / o
o At o N Ty i T
S dan - g e hdielid
40 df -40 d
50 df 50 d
&nd -60 di
CF 2.5775 GHz 1001 pts Span 40,0 MHz CF 2.50 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.579208 GHz 13.31 dam ML 2585275 GHz 12.45 dam
T 1 2,5707867 GHz 9.20 dBm Oce Bw 13.456543457 MHz TL L 2,571009 GHz 6.59 dBm Oce Bw 17.902097902 MHz
T2 1 2,5842433 GHz 7.71 dam T2 1 2.5889111 GHz 6.85 dam

L I

Date: 21.MAY 2020 07:49:33

L U

Date: 21.MAY 2020 075046

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum 52
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,70 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1 aBm) ™M1[1] 13.25 dBm)
- 2.5984470 GHz - 2.5939610 GHZ]
B oddaw 13.486515487 MHz ™ Occ B 17.862137862 MHz
p 4 M, Vin AV . bl p o oA, AN, T2
W ] g 0 7 ke i
o4 | 0d ‘J
]
10 df [ - 10 db I‘
i 1 i |
/ | J |
T - Y
rgered e Ard R e R v L, Lo T A
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40,0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2,598447 GHz 14,34 dam ML 2.503961 GHz 13.25 dam
T 1 25862567 GHz 9.06 dBm Oce Bw 13.486513487 MHz TL L 2,5860889 GHz .47 dBm Oce Bw 17.862137862 MHz
T2 1 2.6017433 GHz 10.21 dam T2 1 2.503951 GHz 8.04 dbm

L I

Date: 21.MAY 2020 O7-49.57

L U

Date: 21.MAY 2020 07.51:10

Highest Channel /

15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 34 dBm mili]
20 2.6154670 GHZ| - 2.6173130 GHz
e Bw - 13.486513487 MHz| occBw M1 17.782217782 MHz
04 } ALt AT (P “i 104 LN AT — o bon AL
0 - | 0 ;‘
)
BUE! ] -10d 1
" / s ‘
- - A P i
<] -30 W
W
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6125 GHz 1001 pts Span 30.0 MHz CF 2.61 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2615467 GHz 14.34 dBm ML 2.617313 GHz 13.33 dém
TL 1 26057567 GHz 9.36 dém Oce Bw 13.486513487 MHz TL 1 2.6011289 GHz 7.42 dBm oce Bw 17.782217782 MHz
T2 1 26192433 GHz 9.25 dbm T2 1 2.6189111 GHz .83 dbm

L )

Date: 21.MAY 2020 07:50.20

L I

DCate: 21.MAY.2020 07.51.33
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

Conducted Band Edge

LTE Band 38/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Sp

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 20,00 dém
SGL Count 100/100

offset 15.00 dB Mode Auto Sweep

Date: 21.MAY 2020 06:23 57

@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS . 20 chife_PURIpUS LINE 4BS PASS
10 dBm “ 10 dBm |
0ds 1\ 0 dBm j
-10 dBm ] \ -10 dBm
SPURIUS_LINE_ABS 1 20 dem J \ I
-30 dBm -30 dBm +
-40 dBm H A B i
P T . P CSRTTITEN O R f WY [0S 1 T T y
-50 dem ! 5
-60 dBm 60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||l start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:545 GHz 2.564 GH2 1,000 MH2 256367 GHZ -37.81 dém -12.81.d8 2,615 GHz 2.620 GHz 100.000 kHz 261966 GHz 22.19 dbm —7.81 d&
2.564 GHz 2.565 GHz 1.000 MHz 2.56494 GHz -35.08 dem -22.08 d& 2 520 GHe 2621 GHz 100,000 kHz 2 62002 GHe 1713 dBm 713 ds
2,565 GHz 2.569 GHz 1.000 MHz 2.56896 GHz -25.33 dém 2.621 GHz 2.625 GHz 1.000 MHz 2.62105 GHz -25.67 dBm -15.67 d&
2.565 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -17.27 dém 2.625 Gz 2.626 GHz 1,000 MHz 2,62517 GHz -34.35 dBm -21.35 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57035 GHz 22.33 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.62628 GHz -36.44 dBm -11.44 dB
Y
i M TN &

Date: 21 MAY 2020 06:28:04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Sp um ka2
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem
ods \
-10 dam ]
SPURIDUS_LINE_ABS \ bty [
-30 dBm L \W
40 dBm M 40 dBm WM
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56356 GHz -30.80 dém -5.80 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61816 GHz 8.85 dBm -21.15 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56496 GHz -20.94 dém -16.94 di 2.620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -24.92 dBm -14.92 dB
2565 GHz 2.569 GHz 1.000 MHz 256640 GHz -24.53 dém -14.53 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62374 GHz -21.91 dem -11.91 d8
2,569 GHz 2.570 GHz 100,000 kHz 2.57000 GHz -26.10 dém -16.10 dB 5 655 GHe 3 696 GH2 1,000 Mz 2.69563 GHz 53,16 dBm 1616 dB
2,570 GHz 2,575 GHz 100,000 kHz 257290 GHz £.39 dem -21.61 dB .626 GHz 2.645 GHz 1.000 MHz 5.62800 GHz 31.15 dim £ 13dn
T
Il 1 P

Date: 21.MAY 2020 06:2519

Date: 21.MAY.2020 06:26:42
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 38 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

He

um || spectrum

Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 15.00 d&
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 fvgPwr
Limit ¢heck PABS | SPURIGHIE CHMEKARS PABS
20 dh’_uu sPURIOUS ) INE_ABS PABS N 20 dhi‘!‘:‘p SPURIOUS LINE ABS PAES
| I
10 dBm ' |\ 10 dBm !
0ds f l 0 dBm: '
-10 dem ) J \ -10 dBm ‘
SPURIOUS_LINE_ABS -20 dem i

Mode Auto Sweep

-30 dBm i‘ -30 dBm—r

40 dem A - A dam el IR WYY

-50 dBm -

-60 dBm -60 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz ||l start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,545 GHz 2.564 GHz 1.000 MHz 2.56393 GHz -39.22 dBm -14.22 d& 2,615 GHz 2.620 GHz 100.000 kHz 2.61867 GHz 21.23 dém -8.77 db
2,564 GHz 2.565 GHz 1.000 MHz 2,56485 GHz -35.50 dBm -22.50 d& 2,620 GHz 2.621 GHz 100.000 kHz 2.62001 GHz -18.66 dBm -8.66 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56894 GHz -19.19 d&m 2,621 GHz 2.625 GHz 1,000 MHz 2.62108 GHz -27.21 dBm -17.21 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56958 GHz -18.23 dBm 2,625 GHz 2.626 GHz 1,000 MHz 2.62583 GHz -37.18 dBm -24.18 dB
2.570 GHz 2.575 GHz 100.000 kHz 2.57034 GHz 21.23 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.62875 GHz -40.62 dbm -15.62 dB
i \

i (|

Date: 21 MAY 2020 06:28:46

Date: 21.MAY 2020 06:24:38

Lowest Band Edge / Full RB Highest Band Edge / Full RB

5 um ol Spectrum

Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PABS | SPURIGIECHNEKABS PAES

20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS

10 dem 10 dBm

o0 de ’ dBm \

-10 dBm 7 I 10 dBm l

Anane. | -20 dem

SPURIOUS_LINE_ABS |

30 dem -30 dem 4 -

40 dBm “M 40 dBm -

-50 dem -50 dBm

-60 dBm -60 dBm

Start 2.545 GHz 10005 pts Stop 2.575 GHz ||| start 2.615 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.564 GHz 1.000 MHz 2.56388 GHz -30.31 dBm -5.31 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61760 GHz 7.60 dBm -22.40 dB
2.564 GHz 2.565 GHz 1.000 MHz 2.56494 GHz -28.25 dém -15.25 d8 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -27.38 dBm -17.38 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56763 GHz -24.18 dBm -14.18 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62193 GHz -22.24 dbm -12.24 dB
2,569 GHz 2.570 GHz 100.000 kHz 2.56959 GHz -25.90 dBm -15.90 dB 2.625 GHz 2.626 GHz 1,000 MHz 2.62501 GHz Z28.31 dbm Z15.31 dB
2,570 GHz 2.575 GHz 100,000 kHz 2.57164 GHz 7.64 dBm -22.36 dB .66 GHz 2.645 GHz 1,000 MHz 5.62605 GHz ~30.21 dBm ~5.21 dB
\
i [ i (| )
Date: 21.MAY.2020 06:26.00 Date: 21.MAY.2020 06:27:23
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band

38 /5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 21.MAY 2020 06:29° 27

Date: 21 MAY 2020 06:31:31

sectrum =] sp um
Ref Level 30.00 dBm  Offset 15.00 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 15.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 fvgrwr
Limit fheck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 dblhe -uumh] S LINE ABS PASS
10 dBm “\ 10 dBm . l
0da \ 0dBm N
-10 dBm ] \ -10 dBm J -
SPURIOUS_LINE_ABS l -20 dem { \ I
-30 dem } \L 30 dBm
L ﬂ ) .
40 dam T J[JW “J ” 40 de w; VPR ) .
. | !
50 dem Mo
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[[start 2.615 Ghz 10005 pts Stop 2.645 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.545 Gz 2,564 GHp 1,000 MHz 256333 GHz -37.96 dBm -12.96 d8 2.615 GHz 2.620 GHz 100.000 kHz 2.61066 GHz 19.67 dbm -10.13 dB
2.564 GHz 2.588 GHz 1.000 MHz 2.56468 GHz -37.04 dbm -24.04 d& 2.520 GHz 2.621 GHz 100,000 kHz 2.62001 GHz -20.82 dBm -10.82 dB
2.565 GHz 2.569 GHz 1.000 MHz 256894 GHz -27.24 dBm -17.24 d8 2.621 GHz 2.625 GHz 1.000 MHz 2.62114 GHz -28.03 dBm -18.03 d&
2:569 Gz 2:570 Gz 160.000 khz 2.560953 GHz -19.26 dbm 2.625 GHz 2.626 GHz 1,000 MHz 2,62523 GHz -36.92 dBm -23.92 dB
2.570 Ghz 2.575 GHz 100.000 kHz 2.57030 GHz 20.47 dBm 2.626 GHz 2.645 GHz 1.000 MHz 2.62623 GHz -38.67 dBm -13.67 dB
Y
] j ( >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

5 um || Spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
o0 dh’_ﬂ! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
ode f dBm \
-10 dam . l F10 dem I
SPURIDUS_LINE_ABS J 20 dBm l [
-30 dBm W -30 dem L’ oy
-40 dBm (it -40 dBm :
-50 dem -50 dBm
60 dam -50 dBm
Start 2.545 GHz 10005 pts Stop 2.575 GHz | |[ 'start 2.615 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.504 GHz 1.000 MHz 2.56390 GHz -32.06 dém -7.06 dB 2,615 GHz 2.620 GHz 100.000 kHz 261887 GHz .56 dBm -23.44 db
2.564 GHz 2.565 GHz 1.000 MHz 2.56484 GHz -29.54 dém -16.54 de 2.620 GHz 2.621 GHz 100.000 kHz 2.62000 GHz -27.29 dBm -17.29 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56736 GHz -23.98 dém -13.98 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62133 GHz -23.31 dbm ~13.31 db
2,569 GHz 2.570 GHz 100,000 kHz 2.56999 GHz -28.55 dém -18.55 dB 5 525 CH= 2896 GHz 1,000 MHz 262500 GHz 2955 dBm o ca de
2.570 GHz 2.575 GHz 100.000 kHz 2.57161 GHz £.17 dém -23.83 dB 2,626 GHz 2,645 GHz 1,000 MHz 2,62603 GHz -31.14 dbm -6.14 dB
T
) v I ( >

Date: 21.MAY.2020 06:30.09

Date: 21.MAY.2020 06:30:50

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A38-21 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 38/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 15.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe_§PURIOUS LINE ABS PASS N 20 chipe_BPURIOUS LINE Aps PASS
10 dem H 10 dém H
0de JJ \L 0 dom H l
-10 dem , J \ -10 dém ,l \
[y 20 dBm |
SPURIOUS_LINE_ABS | l J | I
-30 dem -30 dBm | }
.| L \Jlil JI‘I A l || Il
oden—1— - —— XA o :
-50 dBm ot “UN A
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz | (| Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:545 GHz 2.560 GH2 1.000 MH2 255980 GHz -41.36 dém -16.36 dB 2,610 GHz 2.620 GHz 100.000 kHz 261939 GHz 22.16 dbm —7.84 d&
2.560 Gz 2.565 GHz 1.000 MHz 2.56495 GHz -36.71 dBm -23.71 d8 2.620 GHz 2.621 GHz 200,000 kHz 2.62002 GHz -19.95 dBm -9.95 d8
2.565 GHz 2.569 GHz 1.000 MHz 2.56897 GHz -29.25 dém -19.25 dé 2.621 GHz 2.625 GHz 1,000 MHz 2.62101 GHz -25.79 dbm -15.79 db
2.569 GHz 2.570 GHz 200,000 kHz 2.56998 GHz -20.85 dBm -10.85 dB 5 525 CH= 2,630 GHz 1,000 MHz 5 62507 CHe 3651 dBm 2361 db
2.570 GHz 2.580 GHz 100.000 kHz 2.57057 GHz 21.82 dBm -6.18 d& 2.630 GHz 2.645 GHz 1.000 MHz 2.63054 GHz -41.57 dBm -16.97 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.00 dB Mode Auto Sweep

Ref Level 30,00 dém  Offset 15.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dem 10 dBm
TR il
ode ,f "'" dBm l\
-10 dBm T ‘ ’ 10 dem 1
e 20 dem
SPURIOUS_LINE_ABS | [
s it Y | * -
-30 dBm - 30 dem N
™ W L™ -
-40 da, -40 dBm
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.545 GHz 10005 pts Stop 2.58 GHz Start 2.61 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.545 GHz 2.560 GHz 1.000 MHz 2.55689 GHz -30.67 dBm -5.67 d8 2.610 GHz 2.620 GHz 100.000 kHz 2.61838 GHz 5.72 dBm -24.28 dB
2.560 GHz 2.565 GHz 1.000 MHz 256295 GHz -24.37 dém -11.37 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62001 GHz -268.88 dBm -19.98 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56895 GHz -27.40 d&m -17.40 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62428 GHz -26.23 dbm -16.23 dB
2,569 GHz 2.570 GHz 200,000 kHz 2.56959 GHz -28.06 dBm -18.06 dB 2.625 GHz 2.630 GHz 1,000 MHz 2.62716 GHz Z24.68 dbm C1L.68 dB
2.570 GHz 2.560 GHz 100.000 kHz 2.57662 GHz 5.82 dem ~24.12 dB 2,630 GHz 2.645 GHz 1.000 MHz 2.63231 GHz -32.59 dbm -7.59 db
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